R35 GT-R DIFF COOLER KIT
HfERBAE

HKIS

BT EMREITIREL TS,
BUREHEIE £ (S HA TH DL 2 TCEE L,
AEFET HEERT - CRARTICATHBHA S,

BEHAITIE o =RIE, KUIERELTLESLY,

ABGIE, TR EROAIRTITAIEETT
AN—HEEFBGODERFARLHHZEICIE, FOMNEREVLITFOIRTEEIC ERFZELN,

] & £ R35 GT-R DIFF COOLER KIT

=] = HEEERERR

a2 — K N 27002-AN003

BT ERE E04366-N24020-00

A—Hh—HE —wH> GT—R (R3H)

T URHK VR38DETT

& = 2007/12~2010/10
AU ERUT T BIZHI=Y F ¥ ZRE2—/ 1 TORIFIMIHABEIZLZY FT,
AU ERF T BIZHT=Y T4 > FFy NRADONRSHITIMIHABEIZL Y FI,
I7HY FRfTHIZHI=Y . 7oZFHN—IZRHITMIAREIZLZY FT,
YN FNRERMIELEY HERMEED, #HNRRFZESAF—ICEBINTULSIEA.
FANHY—5—aF7 ERFZESAY—DTFHTEENLAHY FT, (P8 SHR)

fis = FAIILEHLFIO0. sLEMLFES, MEHRTEE 1. 35L)

SHEAAIILEFER LSS, BERINTNKRY THRET 2BNNHY 5,
T34 2 Ry FEHTIENBETT,
HKST 7 3—8H&UMNEY 7 5—LISMNIIEEUT T NG LGEENH Y FT
Ry TEBHIETERNEENKRELLBY FET,

KT 4 —F—REDHRN L L LA BY FT

X BEEEmMOFRE. 2011 F£7 AREDLDTY,

RET DECER
B | B M EBZERNB

3-3.01 2011/07 IRk

20117 A2 BRITEENES., SBMWTvF-s—-ITX




EBS

[ZCIT  AE BRI DNT/ BELEDEE - 1
FE R R oo 2
1. J—=TIUIN—=YUDEITI L oo 5
2. F Y RN YEUFIT e 5
B, BFROIEEDD - oo 14
A, FRUTHEBIITDUNT v 14

ERE |

COEIE, HKS R35 DIFF COOLER KIT ZHBEWLIFLMV=IZEEZLITHYMES TTVFET,
AEGREREICTHEAVIZE, BEEERDCRES B 5OITEEEHHA LTS,
BT TRIIAZICERB SN TLORRZETY .. REICEAL TS,
AREFEUFFZITESANL T A S CEELI- ETERZTE>TIESLY,

ARE - ®EITONT |

0@ FEFAXRHRKZZREICHFFT TV EE, BEHROE=F~DAEROEETERAICHILET 570, FoTLVFE
FEWNEBFEZRLTOVEYS,

AEGIIEBEERMRTT . ARNOERIIITEHENTIEZSLY,

BERXIE=ED. FEURRUHERZMNI, RMEALEC LICKYRTHERIT OV THHE—IFEEZEL
MIFET,

AREF, PELGLRRT S5 ENBHY FTDTERRRBEREDESE CHRIZEL,

AHURIABREED. BRD-OFELGCEET L EABYFET,



PARTS LIST

NO. DESCRIPTION ar IMAGE REMARKS
1 |#Ay—5—a7 1 ﬁ
2 | AANHI—5—aF7TS5Hy k No. 1 1 N »
3 | FANY—Z—aF7 T35 v bk No.2 1 »
4 |\ FANY—5—aF7TZ4 vk No.3 1 ‘
5 |\FA4NWY—Z—aF7 T3y bk No. 4 2 /
6 |FAINY—5—aF7T57 v No.b 1 { “ |
7 |ZT7EY K 1 /’
8 |FANKRLT 1 q0
9 | AANKRLTTS4 vk No. 1 1
0 [F4NKSTTTH b No.2 N>
1| AR T TSy b No.3 1 g/
——
12 |1Rvsa— 1 ‘Q.\F
13 (NP 3—RILk 1 Q
14 |21=#> 1 (/ AN6-M18
15 |2=#> 2 (/ AN6-M16
16 |R—Z No.1 1
17 |7R—Z No.2 1 A
18 [R—2=R No.3 1 A
19 |3y —rFa—7 LI ) 12000
20 |Fk—= 1 e $50 L20




PARTS LIST

N0, DESCRIPTION ar REMARKS
21 | Sx yRha Y bRR—Y— i

22 | ZRLSF—T 3 20 % 20 x 300
B |fraL——55— 3 Q

2% A val—8—h5— 3 X

2% | h—Rs8 K 1 - #36
2% |87y 2 $24
21 |87 1 18
28 |87y 2 $16
29 (54597 [ —— L150
0 |k 7 7 W4 L16
3[Rk 10 in§) M6 L15
32 Rk 2 in§) M6 L35
3[Rk 6 @) Mg L15
3 |k 4 @) Mg L25
3B | Ty 7 W
3% |Tuw 10 M6
37 |Tyw 10 Mg
B |Tyiw 2 NG5->
39 |mwsFy bk 7 @ M4
20 |75+ 11 & M6

@




PARTS LIST

NO. DESCRIPTION ar INAGE REMARKS
oI5 UTFy R 2 @ N8
2 |Fyrg—r 2 ‘ -- M6
43 |RoTYyL—a1z=v 1 Qgﬁ

4| RoTn—rz | e

45 | FRFRY 1 [l

46 | AR 1 ==2

47 | ARR)—=T 1 O

8 | ARRY—T 1 o

49 | FENRF 1 \)

50 |Zui 1 A3
51 |EuREHEAE 1

52 | ERfdEnBRE 1




1. /J—7J)L.v—YE4S L
1) ZFoBHN—-TT75— - BEEREFIILTLESLY,

2. Fv bAA—YHEUTIT

2—1 FAILRY TEYFIF
N Fv=R2—TS54y FETRIL b (245F7) ZESLT
CEEL,  (®2-1-1, 2-1-2)

7 K734 2

RILMIBERLET.

@QAAINKRTITSHy kNo 1 IZA a2 Lb—F 58— -
A2 L—3—hAF—EBUFIF TSN,
(g 2-1-3)

Q@ FAAIWKRLT IS4y b No. 2 ZEFFTLIEELYN,
(X 2-1-4)
- RJL L M8 L15 X 2
A2 x 2
ISV F Y RN x 2




BDFAANKRT ISy heFr—RE—EENTELAENKS
Fy—RA—FEEFBITMI LTSN,
Fy 2RI —ERE LEEMRE TS LGENELIITLTLZELY,
(X 2-1-5)

OV F AWK T TSy FEEFRITIUFH T ZELY,
FYZRE—T 37y FEEFELTLEEL,
(& 2-1-5~2-1-1)
- RJL kM8 L25 X1
Dy M8 X1
T30V v M6 x1

_ ™
» o

6) Ry TDN—FRR(ZEHFEEYFH T IZEL, (K 2-1-8)
2 - ABmT
R — FRAXRS -ARRY—T

MNAAIWRTIETAT Y - A=F U EEUTIFTL SN,
(= 2-1-8)

@A AINKRLTETZ47 v MIEUFIFTLIZELN,
T—REE (B ZEUTFTLREEL,  (E2-1-9)
- 7RJLEM8 L25 x 3
sJyiw M8 x 3




2—2 FALIVY—F—aT7ESTIF

() EMECRRZERD L SITEEL TSN,
845y TITTERREEE L TSFEEL,
(B 2-2-1, 2-2-2)

: “ \
| Dl

@) 2y arvT7—ADOWRIL MIEEEEIZHI. 1 ORERIT. Fv MF—FERAF TSN, (K2-2-3, 2-2-4)
Ty b=k X2




@ 37T 5%y kNo. b ZEREICEMFF TS, (B2-2-5)

BAANY—Z—aF7TZ%7y kNo. 1~No. 4 ZA ALY —F—
A7ITBfFFTS S0, (B2-2-6, 2-2-7)
- RJL kM6 L15 x8
A %8
- IS0y RM6 %8
- RJL kM8 L15 X2
VAV A x2

FANY—Z—aF7 T 5%y kNo. 2, 3 &3 7IZEUTIFBER.
EOVBENHYET. T54 Y FERGTERAHEUTT
<FEEL,

() 37 ASSY ZEAFARMIFTTZE0Y, (K2-2-8)
FiELBWE SUEERE L TEFHFTLZELN,
- RJL kM6 L15 x2

Iy M6 X2

- /RJL L M8 L15 x2

sy M8 X2
VA% P

J—RILABZESAY—, /=LA \DIBE. AT ERA
ESAH—DO)T7SURIE) T R7y TRETH ImIZE S
HYET,

A xE

RAZEFAPF—DARNEDITKBENTNBIHEED®, F/\—K Ty -y-bEE ~ 7-LEHEIAIL M) AHEIES
FYIRVMEEICFIIT ERZESAP—DFiET HEENHY ET,

MERRESAY—DZE, F 2/ \—FEMN6 30mmLETIT EFSHTEBNLHY FT,

FI-BMEF4 5 OmmUTERDIGFEICIETS7y FEFBTHRALHY FT,

-8-



6) ARV OT—TERD & S ITEYFF TS, (B2-2-9)

2 —3 F—REUFIT

N FID FL—2 TS5 TN S 3—FBUHF T &L,
(B 2-3-1, 2-3-2)

2) "-—ZANo. 1 DT 4 ILAER—REEFHTTLFZ&LY,
(g 2-3-3)

@) =& No. 1~No. 3 [TT)L7— b Fa—TZEUFFTLFZELN,
(X 2-3-4)




B E R

@A) a7 IS5y Mzh—RNY REBYFIFTLFEELY,
Hm—ZANo. 1 DT 1 ILEAEZEHR—R/INY FTEELTLESLY,
(X 2-3-6, 2-3-7)

7 F/ 34 2
ER{F RIS TETT TO—L, BIWRAZMILLT
<FEEL,

B)R—RZNo. 1 £ a—FHERLTIESLY,
R—ZNo. 1 &2 45y TTEELTLEELY,
(®2-3-7)

-10-



6)"r—RA No. 1 EAAILRY TEEHELTLIEEN,
(= 2-3-8)

MAR—ZNo.2 #A AR TEATITHSEL TSN,
(g 2-3-9)

@ TI7T—RADT 14 VBN EDNREHITTLZEL,
(X 2-3-10)

9 H—ZNo.3Za7IHER L. TIHAMIFEARI=F -
R—REEUFFTLIEELN,
- 1=A4> (AN6-MI8) x 1
Ty P18 x 1

R—REZ4 5y TTERELTLIEZELY,
(X 2-3-11)

-11-

% T :

- "\ 52-3-8




2—4 IF7HY FEYHT

) DvvFRAU TSy b, TJATTILYZ—ERIILT
(S, (E2-4-1)

Q) ADEAHEHEDY A ADNERITTLIZEL, (K2-4-2)
TDKRESIFDER/MRICL TS,

Q) UIEI<K, BRIV EEANRALLBVE SITREAR 7Y +
BlEFTO—ILL TS, (H2-4-3)

@) TT7EY FERFIT TS, (E2-4-4)
ST, NS D LEDHAENIZOMBEICLTIZELY,
-ARILEMLIE x T
PAM A x 7
Ay Fy M x T

-12-



O)TT7HY MRROT—TEREYFMITTTEL, (E2-4-5)

6) v vxRA 2 T Zry FERFIF TS FZEL, (B2-4-6)
- RJL kM6 L35 x 2
=Yy iv M6 x 2

(N OxvFRS o FAR—H—ZBUFF TS, (R 2-4-7)
ISV Y RM6 x 2

2—5 RO TEHE

B RTHA

N7 HimF

¥

JL—a1z=whk

& {11

B 7—X # IGER

-13-




2—6 AAILiEA
(1) ACILEEAONSFEALTLFEELY,

Q) AR TEEBSEA ALY —F—AFHITRERS BT LELY,

Q) MELANILFETBEAAILETIALTIESLY,

7 F/34 2
T A AEEAEURE (SRIBEE) 1KY TEBE e Ba, BERLNE 2— X 3BhH Y T,
ZOESHBAICE, FANELLBHEHE LTHEELTEEL,

2—7 J—ILI\—YESTIT
(1) ZUoBHN—-TT5— - ERRETTF T EL,

3—1 mfHEORER
) BEHELRTE. BPIUEHIRED TEHFEROMER] (26> CHEREL £ > T ALY,

4—1 RFEEZDL\T
- RO T 1 GERNONBOAEELFT, (R4 YFEDOLEDAALTLET )

RO TEEIR I GEREZOFFLI-EE. BE I GEEZONLTEHRY JIZEILIREEE Y ET,
BERTEEBSEIEEIE. R TR yFEONLTLESLY,

- TIAAIILOENBUKE TR THEBI S5 LR TITRBAERANNY . £ 1—XUNAeRY THRE0OEN
AHYFEY, Y—F v MNETLEEDCTHEN 10 0 CLLEER DL S LBETKEDBEIEB S ETIZELY,

-14-



#A&Ht TvFr—IR

T418-0192 FHEEREL =L 7181

http://www.hks—power.co,jp/

FRfEthlE. PELGLICEFET A ENHYETITDTITELESLY,
(BEMES. 58 ) TyF-H—-IR

-15-



R35 GT-R DIFF COOLER KIT
INSTALLATION MANUAL

NAME OF PRODUCT

R35 GT-R DIFF COOLER KIT

PART NUMBER

27002-AN003

APPLICATION

NISSAN GT-R (R35)

ENGINE

VR38DETT

YEAR

2007/12~2010/10

REMARKS

The following modifications are required in order to install this product.
Bending the canister pipe.
Drilling a hole to install the blind nut.
Drilling a hole on the under cover to install the air duct.
If the rear damper was replaced with the one longer than the stock rear
damper, or the stabilizer was replaced with an aftermarket stabilizer,
the oil cooler core may come in contact with the stabilizer. (Refer to
page 8.)
Required oil volume is increased approximately by 0.5 litters. (Factory
designated volume is 1.35 letters.)
When using high-viscosity engine oil, it may cause overcurrent and
damage to the pump.
Installation tool for the blind nut is required.
This product is able to be installed to the vehicle with an HKS exhaust
system or factory exhaust system.
While the pump is in operation, the car’s interior noise level may be
higher.

¢ The vehicle with this kit may be out of the manufacturer’s

guarantee.

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely
perform service operations on your vehicle. This manual assumes that you are familiar with typical
automotive systems and basic service and repair procedures. Do not attempt to carry out the operations
shown in this manual unless these assumptions are correct. Always have access to a factory service
manual. To avoid injury, follow the safety precautions contained in the factory service manual.

REVISION OF MANUAL

Rev. Number Date

Manual Number Details

3-3.01 2011/07 E04366-N24020-00 1%' Edition

Published in July, 2011 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




IPREFACE |

@ Thank you for purchasing the HKS Sports Turbine Kit.
Read through the installation manual before installation. Make sure you fully understood the
installation procedures.

@® Read through the instruction manual before use in order to use the product safely and for
optimum performance.

@ After the product installation is complete, follow the instructions contained in the instruction
manual and use this product safely.

IATTENTION |

@ This manual indicates items you need to pay attention to in order to install this product safely and

lists precautions to avoid any possible damage and/or accidents.
This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use
after modification and/or dismantling of this product.

This product was designed based on installation onto a specific factory vehicle.
The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent
instructions.



PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
1 |Oil Cooler Core 1 ﬁ
2 | Oil Cooler Core Bracket No.1 1 L %
3 |Oil Cooler Core Bracket No.2 1 $
4 |Oil Cooler Core Bracket No.3 1 ‘
5 |Oil Cooler Core Bracket No.4 2 /
6 |Oil Cooler Core Bracket No.5 1 Y t |
7 |Air Duct 1
8 |Oil Pump 1 A
9 |Oil Pump Bracket No.1 1 i
10 |Oil Pump Bracket No.2 1 /Q

— 3
11 |Oil Pump Bracket No.3 1 @/

—

12 |Banjo 1| S
13 |(Banjo Bolt 1 @
14 |Union 1 ’Z/ AN6G-M18
15 |Union 2 K/ ANG-M16
16 |Hose No.1 1 | eo—allile—sF
17 |Hose No.2 1 e ____"
18 |Hose No.3 1 [N, |
19 |Corrugated Tube 1| s L2000
20 |Hose 1 e @50 L20
21 |Jack Point Spacer 1 e
22 |Sponge Tape 3 20%20%300
23 |Insulator Rubber 3 @




PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
24 |Insulator Collar 3 %

25 |Hose Clamp 1 #36
26 |Copper Washer 24mm 2

27 |Copper Washer 18mm 1

28 |Copper Washer 16mm 2

29 |Tie Wrap 10 —d) L150
30 |Bolt M4 L16 7 f

31 |Bolt M6 L15 10 e

32 |Bolt M6 L35 2 e

33 [Bolt M8 L15 6 n

34 |Bolt M8 L25 4 e

35 [Washer M4 7

36 |Washer M6 10

37 |Washer M8 10

38 |Washer M6 Large 2

39 [Lock Nut 7 &l M4
40 |Flange Nut M6 11 @

41 |Flange Nut M8 2 @

42 |Nutsert 2 M6
43 |Pump Relay Unit 1

44 |Pump Harness 1

45 |Male Bullet Terminal 1 [\

46 |Female Bullet Terminal 1 ==




PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
47 |Male Sleeve 1 EE

48 |Female Sleeve 1 =

49 |Round Terminal 1 \_/”

50 |Forming Sheet 1 A3

51 |Instruction Manual 1

52 |Installation Manual 1




1. Removal of Factory Parts

2. Installation of Kit Parts

2-1 Installation of Oil Pump
(1) Remove the canister bracket installation bolts (2 positions) (Dia.2-1-1, 2-1-2)

Removed bolts will be reused later.

TS

R N

(2) Install the Insulator Rubber and Insulator Collar to
the Oil Pump Bracket No.1. (Dia.2-1-3)

(3) Install the Oil Pump Bracket No.2 using the
following provided parts. (Dia.2-1-4)
- Bolt M8 L15 x2
- Washer M8 x 2
* Flange Nut M8 x 2




(4) Bend the canister pipe so it does not come in
contact with the Oil Pump Bracket. Make sure
the canister piping does not come in contact
with the insulator. (Dia.2-1-5)

(5) Install the Oil Pump Bracket to the vehicle.
Secure the Canister Bracket using the following
provided parts. (Dia.2-1-5 to 2-1-7)

s Bolt M8 L25  x1
* Washer M8 x1
* Flange Nut M6 x1

- % \
| BTN

(6) Install the following provided terminals to the Pump. (Dia.2-1-8)

Black Wire — Round Terminal
Blue Wire — Male Bullet Terminal & Male Sleeve

Install the provided Copper Washer and Union to
the Oil Pump. (Dia.2-1-8)

(7) Install the Oil Pump to the bracket using the
following provided parts.

* Bolt M8 L25 x 3
- Washer M8 x 3

Connect the black ground wire. (Dia.2-1-9)




2-2 Installation of Oil Cooler Core

(1) Change the harness layout as shown in
Diagram 2-2-1 and 2-2-2. Secure the harness
using the provided Tie Wrap.

Before

o

Feess Poston B8
/ ‘ﬂ w

(2) Drill a 9.1mm hole over the transmission ground bolt positions. Install the provided
Nutserts. (Dia.2-2-3, 2-2-4)

* Nutsert x 2

@

i =

y Dia.2-2-3




(3) Install the Bracket No.5 to the vehicle.
(Dia.2-2-5)

(4) Install the Oil Cooler Core Bracket No.1 to No.4 to
the Oil Cooler Core using the following provided
parts. (Dia.2-2-6, 2-2-7)

- Bolt M6 L15 x8

* Washer M6 %8

* Flange Nut M6 x8
- Bolt M8 L15 x2

» Washer M8 x2

When installing the Oil Cooler Core Bracket
No.2 and No.3, clearance to install these
brackets may be tight. Tap the bracket in with
a hammer to install them.

(5) Install the core assembly to the vehicle using the
following provided parts.  Make sure it does not

come in contact with any other parts of the vehicle.

(Dia.2-2-8)

* Bolt M6 L15 x2
- Washer M6 x2
* Bolt M8 L15 x2
- Washer M8 x2

With a factory stabilizer and damper, clearance
between the core and the stabilizer is

approximately 3mm when the vehicle is lifted up.

™ x
g &

Dia.2-2-8

A CAUTION

-8-

If the rear damper was replaced with the one longer than the factory rear damper, or the stabilizer
was replaced with an aftermarket stabilizer which bar’s diameter is larger than a factory stabilizer,

the oil cooler core may come in contact with the stabilizer.
damper length is longer than 630mm, it may come in contact with the core.

With the factory stabilizer, if the
If the damper




(6) Affix the provided Sponge Tapes as shown in
Diagram 2-2-9.

2-3 Installation of Hoses
(1) Install the Banjo to the drain plug of the
differential. (Dia.2-3-1, 2-3-2)

(2) Install the Hose to the filter of the Hose No.1
(Dia.2-3-3)

(3) Install the Corrugated Tube to the Hose No.1 to
No.3. (Dia.2-3-4)




Hose Layout

Drain Plug

s Filler Plug

(4) Install the Hose Clamp to the Core Bracket.
Secure the filter of the Hose No.1 using the Hose
Clamp. (Dia.2-3-6, 2-3-7)

Air-blow the pipe before installation to prevent
foreign objects from entering to the pipe.

(5) Connect the Hose No.1 to the Banjo. Secure
the Hose No.1 using the provided Tie Wraps.
(Dia.2-3-7)

N

-10 -



(6) Connect the Hose No.1 and Oil Pump. (Dia.2-3-8)

(7) Connect the Hose No.2 to Oil Pump and Core.
(Dia.2-3-9)

(8) Drill a 5mm hole in the fin of the differential case.
(Dia.2-3-10)

D

(9) Connect the Hose No0.3 to the Core. Pour the
differential oil; then connect the Union, Hose, and
Copper Washer. Secure the Hose using the
provided Tie Wrap. (Dia.2-3-11)

- Union (AN6-M18) x 1
+ Copper Washer 18mm x 1

- 11 -



2-4 Installation of Air Duct
(1) Remove the jack point bracket and floor
deflector. (Dia.2-4-1)

Floor Deflector
i

Jack Point Bracket

(2) Place the provided Forming Sheet on the rear
under cover and cut off the cover along with the
sheet. (Dia.2-4-2)

The hole size must be the minimum.

(3) Apply the liquid gasket over the cut surface to seal
so it can prevent water and/or dust from entering to
the cut surface. (Dia.2-4-3)

(4) Install the Air Duct using the following provided parts.
(Dia.2-4-4)
Make sure the honeycomb part does not get
damaged when tightening the bolt.

* Bolt M4 L16 x 7
- Washer M4 x 7
* Lock Nut M4 x 7

-12 -



(5) Affix the provided Sponge Tape to the Air Duct.

(Dia.2-4-5)

(6) Install the jack point bracket using the following
provided parts. (Dia.2-4-6)

* Bolt M6 L35 x 2
- Large Washer M6 x 2

(7) Install the Jack Point Spacer using the provided
Flange Nut. (Dia.2-4-7)

* Flange Nut M6 x 2

2-5 Wiring for Pump

WHITE Pump Output BLUE BLACE
z Pump
RED Battery+Terminal
— — — Relay Unit
BLACK Ground YELLOW IG Power HKS

ound

- 13 -




2-6 Filling Engine Oil

(1) Pour engine oil to the tank.

(2) Activate the Oil Pump to circulate the oil through the Oil Cooler Core.
(3) Add engine oil to the designated level.

When using high-viscosity engine oil, it may cause overcurrent and damage to the fuse, especially
when the pump is activated and engine bay has not been warmed up, yet. Warm up the engine oil
to avoid the overcurrent.

2-7 Reinstallation of Factory Parts.
(1) Reinstall the removed under cover, exhaust system and insulator.

3. After Installation

(1) After the installation process is complete, check all items listed in the “Confirmation after
Installation” section of the Instruction Manual.

4, Operatlon of Pump

The Oil Pump can be activated when the ignition is on. (LED on the switch come on.)

When the ignition is off during operating the pump, the pump is stopped. However, turning the
ignition on again does not start operating the pump. Turn the pump switch on to restart.

When the pump is operating with high-viscosity differential oil, it may cause overload to the

pump and damage to the fuse and/or pump. Use the pump when under such conditions as the
DCT oil temperature raises over 100°C.

- 14 -



	27002-AN003_E43660-N24020-00_R35_DIFF_COOLER_日文s.pdf
	27002-AN003_E43660-N24020-00_R35_DIFF_COOLER_英文.pdf

